
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer  and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly competitive prices. 
With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships with certified factories across China, 
ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. Contact us today to 
discover how we can add value to your operations.

Sandvik CH660 Cone Crusher parts list
Part Number Description Weight Packing
442.8735-00 Bottom shell 6720kg 2240mm * 2240mm * 1195mm

442.8860-00 Foot assembly
840.0669-00 Screw M6S 24x70, 8.8, ISO 4017
847.0124-00 Washer BRB 25x45 HB 200
442.7201-00 Cover
843.1267-00 Stud screw PS 12x45, 5.8
847.0147-00 Washer BRB 13x24 HB 200, ISO 7089
845.0030-00 Lock nut M12, 8, ISO 7040 0.02kg

442.8760-00 Liner - Pin shaft arm 63kg 790mm * 455mm * 410mm

442.8759-00 Liner - Narrow arm 50.4kg 660mm * 350mm * 505mm

900.2108-00 Elbow, 4, A4, ISO 49
442.8742-01 Bottom shell bushing, R 223.1117, 11 185.85kg 692mm * 692mm * 560mm

853.0464-00 Dowel, CP, 12m6x30, SMS 2374
900.0921-00 T-adapter G 3/4 BxG 3/4
900.1412-00 Pipe, R 3/4"x70 B? 1330-05
900.0276-00 Cap Rp 3/4 Fe RSK 124 9044
442.8741-01 Dust collar
840.0634-00 Screw, M6S, 16x25, 8.8, ISO 4017
442.8744-01 Spacer ring 2134-01 D640/470x1
853.0464-00 Dowel, CP 12m6x30, SMS 2374
840.0943-00 Screw, M6S, 16x70 H
847.0016-00 Washer, BRB, 17x30, HB 200, ISO 7089
442.8762-01 Locating bar 3.15kg 342mm * 120mm * 124mm

442.8809-01 Shim, t=0.1 0.11kg 342mm * 70mm * 100mm

442.8809-02 Shim, t=0.5
442.8809-03 Shim, t=0.7
442.8809-04 Shim, t=1.0
841.0019-00 Screw, MC6S, 10x40, 12.9
442.8808-01 Gasket 0.8x1180/1, R 223.1117, 11 0.12kg 1225mm * 1225mm * 101mm

442.8747-01 Seal ring - inner 2.1kg 590mm * 590mm * 115mm

840.0072-00 Screw, M6S, 16x70, 8.8, ISO 4014
847.0060-00 Washer, TBRSB, 17x42, 1370
840.1073-00 Screw, M6S, 42x220, 8.8, ISO 4014
845.0322-00 Nut, M6M, M42, 8, ISO 4032
847.0171-00 Washer, BRB, 43x80, HB 200
899.0278-00 Protective cap, M42 SW65-2-G68 black
442.7243-01 Screw, M6S, 42x100
899.0278-00 Protective cap, M42 SW65-2-G68 black
442.8733-01 Eccentric 488.25kg 639mm * 639mm * 650mm

442.8824-01 Eccentric bushing, 18+20+24+28, R 223.1117, 11 231kg

442.8825-01 Eccentric bushing, 28+32+36+40, R 223.1117, 11 219.45kg 514mm * 514mm * 638mm

442.8826-01 Eccentric bushing, 40+44+48+50, R 223.1117, 11 231kg 514mm * 514mm * 638mm

442.8729-01 Hub 294kg 1060mm * 1060mm * 244mm

442.8743-00 Ring 2134-01 D610/470x20
840.0066-00 Screw, M6S, 16x40, 8.8, ISO 4017
847.0016-00 Washer, BRB, 17x30, HB 200, ISO 7089
442.9610-01 Key, R, 28x16x320
841.0028-00 Screw, MC6S, 12x100, 12.9
841.0025-00 Screw, MC6S, 12x50, 12.9
847.0180-00 Washer, B12, 13x24, DIN 137
442.8723-00 Gear and pinion set 240.87kg 1077mm * 1077mm * 213mm

442.8807-01 Key 50x28x75
442.8761-02 Ecc. wearing plate, R 223.1117, 11 26.25kg 800mm * 800mm * 119mm

853.0646-00 Spring pin prym, N, 16x45
442.8722-01 Hydroset cylinder 647.85kg 730mm * 730mm * 790mm

840.0672-00 Screw, M6S, 24x100, 8.8, ISO 4014

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



847.0124-00 Washer, BRB, 25x45, HB 200
442.8724-01 Hydroset cylinder bushing, R 223.1117, 11 82.95kg 595mm * 595mm * 470mm

840.0019-00 Screw, M6S, 8x12, 8.8, ISO 4017
847.0012-00 Washer, BRB, 8.4x16, HB 200, ISO 7089
873.1152-00 O-ring, 625x7.0, SMS 1586
442.8758-00 PISTON ASM, Piston part no 442.8738-01 359.1kg 560mm * 560mm * 499mm

853.0119-00 Dowel, CP, 25m6x60, SMS 2374
442.8730-01 Piston wearing plate, R 223.1117, 11 38.85kg 430mm * 430mm * 165mm

442.8731-01 Step washer, R 223.1117, 11 38.85kg 430mm * 430mm * 159mm

442.8739-00 Chevron packing, R 223.1117, 11 2.1kg 560mm * 560mm * 158mm

442.8725-01 Packing clamp plate
841.0266-00 Screw, MC6S, 12x25, 8.8
442.8726-01 Hydroset cylinder cover
840.0674-00 Screw, M6S, 24x120, 8.8, ISO 4014
847.0124-00 Washer, BRB, 25x45, HB 200
902.0605-00 Air bleeder valve UV 121
873.1153-00 O-ring, 510x5.7, SMS 1586, R 223.1117, 11
873.1277-00 O-ring 548.0x5.7 SMS 1586, R 223.1117, 11
442.8783-01 Plug
873.0111-00 O-ring, 44.2x3, SMS 1586
840.0023-00 Screw, M6S, 8x25, 8.8, ISO 4017
847.0012-00 Washer, BRB, 8.4x16, HB 200, ISO 7089
840.0019-00 Screw, M6S, 8x12, 8.8, ISO 4017
442.8764-01 Pinion shaft housing 211.05kg 570mm * 530mm * 841mm

442.8803-01 Gasket, t=0.5, R 223.1117, 11
442.8803-02 Gasket, t=0.8, R 223.1117, 11
442.8803-03 Gasket, t=1.5, R 223.1117, 11
442.8723-02 Pinion 240.87kg

868.0799-00 Bearing, 22224 E/C3
868.0806-00 Bearing, 452324 M2/W502
442.8771-01 Spacer 150/110x41
442.8771-01 Spacer 150/110x41
873.0128-00 O-ring, 109.1x5.7, SMS 1586
873.0128-00 O-ring, 109.1x5.7, SMS 1586
873.1161-00 Oil seal ring, Typ 4 150x180x15, R 223.1117, 11
873.1161-00 Oil seal ring, Typ 4 150x180x15, R 223.1117, 11
442.8766-01 Plate 7.35kg 335mm * 335mm * 148mm

442.8765-01 Plate 9.45kg 380mm * 380mm * 136mm

840.0035-00 Screw, M6S, 10x25, 8.8, ISO 4017
847.0144-00 Washer, BRB, 10.5x22, HB 200
840.0067-00 Screw, M6S, 16x45, 8.8, ISO 4017
847.0016-00 Washer, BRB, 17x30, HB 200, ISO 7089
442.8775-01 Gasket 0.8x290/21, R 223.1117, 11
442.8774-01 Gasket, T=0.5, R 223.1117, 11
442.8774-02 Gasket, T=0.8, R 223.1117, 11 0.11kg

853.0590-00 Spring pin, prym, N 8x28
442.8772-01 Pinion shaft 111.3kg 175mm * 175mm * 1223mm

857.0350-00 Key, T 25x14x95, SMS 2307
900.0022-00 Elbow, 3/4, A4, ISO 49
900.2026-00 Magnetic plug, 0606-12
873.0385-00 Sealing ring TREDO, 20
442.8778-01 Plug 2142-50 D40x70
873.0108-00 O-ring, 34.2x3, SMS 1586
442.7578-01 Pipe 18/15x93
855.0132-00 Retaining ring, SgA 110, SS 1581
840.1063-00 Screw, M6S, 16x120H
845.0009-00 Nut, M6M, M16, 8, ISO 4032
442.8767-01 Main shaft 550mm * 2226mm * 610mm

442.8792-01 Mainshaft sleeve, R 223.1117, 11 86.1kg 390mm * 390mm * 572mm

853.0119-00 Dowel, CP, 25m6x60, SMS 2374
442.8732-01 Main shaft step, R 223.1117, 11 39.9kg 430mm * 430mm * 150mm

855.0026-00 Retaining ring, SgA, 100, SS 1581
442.8763-01 Head centre 1370mm * 1370mm * 730mm

442.9355-01 Mantle EF, R 223.1117 M1, 11
442.9355-02 Mantle EF, R 223.1117 M2, 11
831.0016-00 Casting compound (EF), R 223.1117, 11
442.8819-01 Mantle A, R 223.1117 M1, 11 1251.6kg

442.8819-02 Mantle A, R 223.1117 M2, 11 1251.6kg

831.0016-00 Casting compound (A), R 223.1117, 11
442.9760-01 Mantle HEAVY-CHOKE, R 223.1117 M1, 11 1258.95kg 1445mm * 1445mm * 810mm

442.9760-02 Mantle HEAVY-CHOKE, R 223.1117 M2, 11 1258.95kg 1445mm * 1445mm * 810mm

831.0016-00 Casting compound (HC), R 223.1117, 11
442.8820-01 Mantle B, R 223.1117 M1, 11 1148.7kg 1448mm * 1448mm * 810mm

442.8820-02 Mantle B, R 223.1117 M2, 11 1148.7kg 1448mm * 1448mm * 810mm

831.0016-00 Casting compound (B), R 223.1117, 11
442.9760-01 Mantle HEAVY-CHOKE, R 223.1117 M1, 11 1258.95kg 1445mm * 1445mm * 810mm

442.9760-02 Mantle HEAVY-CHOKE, R 223.1117 M2, 11 1258.95kg 1445mm * 1445mm * 810mm

831.0016-00 Casting compound (HC), R 223.1117, 11
442.8800-01 Head nut 84kg 603mm * 603mm * 220mm

442.8791-01 Inner head nut, R 223.1117, 11 27.3kg 450mm * 450mm * 215mm

452.0269-001 Burning ring, R 223.1117, 11 581mm * 581mm * 120mm

442.8802-01 Dust seal ring, R 223.1117, 11 18.9kg 980mm * 980mm * 180mm

442.8801-01 Retaining ring 97.65kg 1160mm * 1160mm * 145mm

442.8804-01 Retainer 0.42kg 195mm * 116mm * 130mm

442.8805-01 Scraper 3.15kg 435mm * 200mm * 108mm

840.0069-00 Screw, M6S, 16x55, 8.8, ISO 4017
840.0071-00 Screw, M6S, 16x65, 8.8, ISO 4014

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



847.0016-00 Washer, BRB, 17x30, HB 200, ISO 7089
442.9037-00 Top shell, EC2 5098.8kg 2240mm * 2240mm * 1800mm

442.8812-01 Arm shield 77.7kg 590mm * 428mm * 260mm

900.0425-00 Screw pipe coupling, GE 10-PLR
808.0220-00 Pipe, DIN 2391/C-ST 35.4 10x1.5 L=0.9
914.0093-00 Grease nipple, AH R 1/4
442.8753-01 Spider cap 362.25kg 775mm * 775mm * 345mm

912.0114-00 Air filter, PI 0102, R 1/4
912.0155-00 Filter cartridge 852514 Mic, R 223.1117, 11
900.0169-00 Nipple, 1/4, N8, ISO 49
900.0002-00 Elbow, 1/4, A1, ISO 49
873.1160-00 O-ring, 529.3x5.7, SMS 1586, R 223.1117, 11 0.04kg 581mm * 581mm * 106mm

840.0650-00 Screw, M6S, 20x65, 8.8, ISO 4017
847.0165-00 Washer, TBRB, 21x36, 1370
442.8754-01 Spider bushing, R 223.1117, 11 91.35kg 570mm * 570mm * 308mm

840.0652-00 Screw, M6S, 20x90, 8.8, ISO 4014
847.0132-00 Washer, BRB, 21x36, HB 200
442.8755-01 Spider bushing oil seal ring, R 223.1117, 11 1.58kg 465mm * 465mm * 128mm

900.0981-00 Plug, BSPT 1, INSEX
442.9356-01 Concave ring, EF, R 223.1117, EF M1, 11
442.9356-02 Concave ring, EF, R 223.1117, EF M2, 11
831.0016-00 Casting compound (EF), R 223.1117, 11
442.9415-00 Wear plate, EF
442.8818-01 Concave ring, F, R 223.1117, 11 1230.6kg 1617mm * 1617mm * 762mm

442.8818-02 Concave ring, F, R 223.1117, 11 1230.6kg 1617mm * 1617mm * 762mm

831.0016-00 Casting compound, (F), R 223.1117, 11
442.8817-01 Concave ring, MF, R 223.1117, 11 1283.1kg 1479mm * 1479mm * 810mm

442.8817-02 Concave ring, MF, R 223.1117, MF M2, 11 1283.1kg 1479mm * 1479mm * 810mm

831.0016-00 Casting compound, (MF), R 223.1117, 11
442.8863-01 Filler ring, MF, (F, MF)
831.0016-00 Casting compound (MF), R 223.1117, 11
840.1074-00 Screw, M6S, 30x280, 8.8, ISO 4014
442.8881-01 Washer
442.7252-01 Shim, t=1
442.7252-02 Shim, t=3
442.7252-03 Shim, t=5
442.7252-04 Shim, t=10
442.8908-01 Hose 31.5-0.6 SS 248225
442.8816-01 Concave ring, M, R 223.1117, M M1, 11 1356.6kg

442.8816-02 Concave ring, M, R 223.1117, 11 1356.6kg

831.0016-00 Casting compound, (M), R 223.1117, 11
442.8815-01 Concave ring, MC, R 223.1117, 11 1386kg

442.8815-02 Concave ring, MC, R 223.1117, MC M2, 11 1386kg

831.0016-00 Casting compound, (MC), R 223.1117, 11
442.8823-01 Filler ring, MC, (M, MC)
831.0016-00 Casting compound (MC), R 223.1117, 11
840.1074-00 Screw, M6S, 30x280, 8.8, ISO 4014
442.8881-01 Washer
442.7252-01 Shim, t=1
442.7252-02 Shim, t=3
442.7252-03 Shim, t=5
442.7252-04 Shim, t=10
442.8908-01 Hose 31.5-0.6, SS 248225
442.8814-01 Concave ring, C, R 223.1117, C M1, 11 1267.35kg 1617mm * 1617mm * 755mm

442.8814-02 Concave ring, C, R 223.1117, 11
831.0016-00 Casting compound (C), R 223.1117, 11
442.9230-01 Concave ring, CX, R 223.1117, 11 1457.4kg 1617mm * 1617mm * 755mm

442.9230-02 Concave ring, CX, R 223.1117, CX M2, 11 1457.4kg 1617mm * 1617mm * 755mm

831.0016-00 Casting compound (CX), R 223.1117, 11
442.8813-01 Concave ring, EC, R 223.1117, 11 1617mm * 1617mm * 736mm

442.8813-02 Concave ring, EC, R 223.1117, 11 1337.7kg 1617mm * 1617mm * 736mm

831.0016-00 Casting compound (EC), R 223.1117, 11
840.1075-00 Screw, M6S, 30x380, 8.8, ISO 4014, R 223.1117, 11
845.0284-00 Lock nut, M30, 8, DIN 985, R 223.1117, 11
442.7253-01 Sleeve, R 223.1117, 11
442.7271-01 Washer, R 223.1117, 11
863.0058-00 Disc spring, 90x46x5, R 223.1117, 11
442.8793-01 Support ring 185.85kg 1765mm * 1765mm * 155mm

442.8290-01 Dowel pin
442.9040-01 Wearing plate HB 360-440 16x741x374
442.9041-01 Wearing plate HB 360-440 16x617x380 15.54kg

442.9042-01 Wearing plate HB 360-440 16x604x454
442.9043-01 Wearing plate HB 360-440 16x603x454 34.34kg 641mm * 494mm * 116mm

804.0004-00 Rod 1312-00, 4-kt 12, L=60
847.0059-00 Washer TBRSB 13.5x36
840.0049-00 Screw M6S 12x40, 8.8, ISO 4014
442.9044-00 Feed hopper
840.0070-00 Screw, M6S, 16x60, 8.8, ISO 4017
847.0003-00 Washer, UB-18, SMS 93
847.0016-00 Washer BRB 17x30 HB 200, ISO 7089
845.0009-00 Nut, M6M, M16, 8, ISO 4032
442.8853-01 Bracket 1312-00 L 70x70x7x1780
840.0065-00 Screw, M6S, 16x35, 8.8, ISO 4017
847.0016-00 Washer, BRB, 17x30 HB 200, ISO 7089
845.0009-00 Nut, M6M, M16, 8, ISO 4032
442.5621-00 Feed distributor, RH
442.5621-90 Feed distributor, LH

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



442.9044-00 Feed hopper, MC
840.0070-00 Screw, M6S, 16x60, 8.8, ISO 4017
847.0003-00 Washer, UB-18, SMS 93
847.0016-00 Washer, BRB 17x30, HB 200, ISO 7089
845.0009-00 Nut, M6M, M16, 8, ISO 4032
442.9045-00 Part of cone, left, EC, CX 98.7kg 1319mm * 626mm * 116mm

442.9045-90 Part of cone, right, EC, CX 98.7kg 1319mm * 626mm * 116mm

442.9046-00 Part of cone, left, C
442.9046-90 Part of cone, right, C
442.9047-00 Part of cone, left, MC
442.9047-90 Part of cone, right, MC
442.9044-90 Feed hopper, C, EC
864.0066-00 Rubber compression mounting SAW 300 A
840.1135-00 Screw M6S 20x35, 8.8, ISO 4017
847.0132-00 Washer BRB 21x36 HB 200
442.5904-01 Fixing plate 2134-01 25x310x310, Variant -00
840.0078-00 Screw M6S 20x60, 8.8, ISO 4017
845.0203-00 Lock nut M20, 8, ISO 7040
864.0080-00 Rubber compression mounting SAW 150 A
442.9833-01 Fixing plate, Variant -00
840.0049-00 Screw M6S 12x50, 8.8, ISO 4014
840.0044-00 Screw M6S 12x25, 8.8, ISO 4017
847.0147-00 Washer BRB 13x24 HB 200, ISO 7089
845.0030-00 Lock nut M12, 8, ISO 7040 0.02kg

845.0273-00 Lock nut M36, 8, DIN 985
847.0162-00 Washer BRB 37x66 HB 200, ISO 7089
442.9781-00 Top plate
864.0066-00 Rubber compression mounting SAW 300 A
840.1135-00 Screw M6S 20x35, 8.8, ISO 4017
847.0132-00 Washer BRB, 21x36 HB 200
442.5904-01 Fixing plate 2134-01 25x310x310
840.1169-00 Screw M6S 20x30, 8.8, ISO 4017
919.0174-00 Accumulator, 20 L, 4.2 MPa, R 223.1112, 8
442.8777-00 Check valve, R 223.1111, 7 23.1kg

900.0964-00 Adapter G 3/4 BxG 3/4
900.2265-00 Plug, VSTI-R 3/4"-ED
873.0385-00 Seal ring TREDO, 20
873.0390-00 Seal ring TREDO, 30
900.0659-00 Adapter, G 2BxG 2 B
840.0076-00 Screw, M6S, 20x40, 8.8, ISO 4017 0.21kg

452.0441-01 Clamp
452.0440-01 Accumulator Support
840.0048-00 Screw M6S 12x45, 8.8, ISO 4017
847.0059-00 Washer, TBRSB, 13.5x36 1370
840.0650-00 Screw, M6S 20x65, 8.8, Fzb, ISO 4017
847.0132-00 Washer BRB 21x36, HB200
650.0286-01 Hose, SAE 100 R10 R2x1480
650.0286-02 Hose, SAE 100 R10 R2x1480
442.8779-00 Hose guard HB 360-440
442.8933-00 Bracket
840.0047-00 Screw M6S M12x40, 8.8, ISO 4017
847.0147-00 Washer BRB 13x24 HB 200, ISO 7089
845.0030-00 Lock nut M12, 8, ISO 7040 0.02kg

442.8934-00 Wearing liner
442.8934-90 Wearing liner
840.0065-00 Screw M6S M16x35, 8.8, ISO 4017
840.0016-00 Washer BRB 17x30 HB 200, ISO 7089
900.2041-00 Elbow adapter G 3/4 BxG 3/4
847.0059-00 Washer TBRSB 13.5x36, 1370
442.8776-01 Flange 2142-50, D 195x88
442.6407-01 Seat 2541-03, D 128/68x10
442.6403-01 Valve 2244-05, D 78x71
127.0004-30 Compression spring 42x4x62
442.6406-01 Body 2172-03, D 130/100x52
873.0130-00 O-ring, 114.3x5.7, SMS 1586
442.6405-01 Valve guide, D 125/20x46.5
442.6402-01 Flange 2142-50, D 195/R2x64
840.0532-00 Screw, M6S, 20x110, 8.8, ISO 4014
919.0143-00 Protection plug, R 2 utv. M-60.0
919.0070-00 Protection plug, R 3/4, utv.
919.0174-00 Accumulator, complete, 20 L 4.2 MPa
919.0170-00 Bladder complete 20 l, For acc. without CE mark
919.0205-00 Bladder complete 20 l, CE, For acc. with CE mark
919.0173-00 Fluidport complete
919.0125-00 Charging equipment CGH-300, Option
900.0275-00 Sleeve, Rp 3/4 Fe
900.1424-00 Hose fitting R 3/4
900.1358-00 Hose clip 28, SMS 2298
819.0187-00 Hose PVC TR 10070-590612 L=5 m
900.0054-00 Tee 3/4"x3/8", B1, ISO 49
900.0209-00 Plug R 3/8", T8, ISO 49
442.9325-00 Over pressure fan, Variant – 00
912.0138-00 Airfilter Purolator PI 0154 Mic, Variant – 00
912.0139-00 Filter cartridge 852516 Mic, Variant – 00
900.0108-00 Sleeve 1"x3/4", M2, ISO 49, Variant – 00
900.0180-00 Nipple R 1/2"x1/4", N8, ISO 49, Variant – 90
912.0113-00 Airfilter 504-2s 5 micron, Variant – 90

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



900.0169-00 Nipple 1/4", N8, ISO 49, Variant – 90
902.0645-00 Air regulator 216-2-8, Variant – 90
900.0182-00 Nipple 3/4"x1/4", N8, ISO 49, Variant – 90
900.0054-00 Tee 3/4"x3/8", B1, ISO 49, Variant – 90
900.0269-00 Nipple pipe R 3/4 Fe, Variant – 90
923.0267-00 Pressure gauge 2060 D100; 0-1000Pa R 3/8”
879.0497-00 V-belt pulley 500 MGT125 12xSPC 141.75kg

869.0286-00 Bushing MGT Nr 125, Di 110
857.0336-00 Key T 28x16x110, SMS 2307
442.8788-01 Distance 2172-03 D 124.5/110.5 1.89kg

442.8787-01 Washer 2142-50 D 124.5/18x15 1.47kg

847.0016-00 Washer BRB 17x30 HB 200, ISO 7089
840.0066-00 Screw M6S 16x40, 8.8, ISO 4017
879.0499-00 V-belt pulley 400 MGT125 12xSPC
869.0261-00 Bushing MGT Nr 125, Di 80, According to order
869.0278-00 Bushing MGT Nr 125, Di 85, According to order
869.0295-00 Bushing MGT Nr 125, Di 90, According to order
869.0283-00 Bushing MGT Nr 125, Di 95
869.0235-00 Bushing MGT Nr 125, Di 100
875.0269-00 V-belt SPC 3000, Standard C-C = 792 According to order
869.0330-00 Bushing QD N110 mm, Di 110
857.0356-00 Key T 28x16x140, SMS 2307
442.8787-01 Washer 2142-50 D 124.5/18x15
847.0016-00 Washer BRB 17x30 HB 200, ISO 7089
840.0066-00 Screw M6S 16x40, 8.8, ISO 4017
879.0618-00 V-belt pulley QD Dy22.4" 12x8V
869.0338-00 Bushing QD M3-38, Di 3 3/8, See order
869.0339-00 Bushing QD M3-58, Di 3 5/8, According to order
869.0333-00 Bushing QD M3-78, Di 3 7/8, According to order
879.0626-00 V-belt pulley QD Dy15" 12x8V
875.0364-00 V-belt 8V 1400, Standard C-C = 1036 According to order
442.8792-01 Main shaft sleeve
442.8819-01 Mantle A, C, EC, M1
442.8819-02 Mantle A, C, EC, M2
442.8820-01 Mantle B, F, MF, M, MC, C, EC, M1 1148.7kg

442.8820-02 Mantle B, F, MF, M, MC, C, EC, M2 1148.7kg

442.9355-01 Mantle EF, EF, M1
442.9355-02 Mantle EF, EF, M2
442.9760-01 Mantle HEAVY-CHOKE, F, MF, M, MC, C, EC, M1 1258.95kg 1445mm * 1445mm * 810mm

442.9760-02 Mantle HEAVY-CHOKE, F, MF, M, MC, C, EC, M2 1258.95kg 1445mm * 1445mm * 810mm

442.8800-00 Head nut with burning ring 87.15kg

452.0269-001 Burning ring
442.8754-01 Spider bushing
442.9356-01 Concave ring EF, EF M1
442.9356-02 Concave ring EF, EF M2
442.8818-01 Concave ring F, F M1
442.8818-02 Concave ring F, F M2
442.8817-01 Concave ring MF, MF M1 1283.1kg 1479mm * 1479mm * 810mm

442.8817-02 Concave ring MF, MF M2 1283.1kg 1479mm * 1479mm * 810mm

442.8816-01 Concave ring M, M M1
442.8816-02 Concave ring M, M M2
442.8815-01 Concave ring MC, MC M1 1386kg

442.8815-02 Concave ring MC, MC M2 1386kg

442.8814-01 Concave ring C, C M1
442.8814-02 Concave ring C, C M2 1267.35kg 1617mm * 1617mm * 755mm

442.9230-01 Concave ring CX, CX M1
442.9230-02 Concave ring CX, CX M2
442.8813-01 Concave ring EC, EC M1
442.8813-02 Concave ring EC, EC M2
831.0016-00 Casting compound
442.8742-01 Bushing - bottom shell 185.85kg

442.8808-01 Gasket 0.8x1180/1
442.8824-01 Eccentric bushing, 18+20+24+28
442.8825-01 Eccentric bushing, 28+32+36+40 219.45kg

442.8826-01 Eccentric bushing, 40+44+48+50 231kg

442.8761-02 Wearing plate 26.25kg

442.8724-01 Hydroset cylinder bushing
442.8730-01 Piston wearing plate 37.8kg

442.8731-01 Step washer
442.8739-00 Hydroset packing
873.1153-00 O-ring 510x5.7, SMS 1586
873.1277-00 O-ring 548.0x5.7 SMS 1586
442.8803-01 Gasket, t=0.5
442.8803-02 Gasket, t=0.8
442.8803-03 Gasket, t=1.5
873.1161-00 Seal ring Typ 4, 150x180x15
873.1161-00 Seal ring Typ 4, 150x180x15
442.8775-01 Gasket 0.8x290/21
442.8774-01 Gasket, t=0.5
442.8774-02 Gasket, t=0.8
442.8732-01 Main shaft step 39.9kg

442.8791-01 Head nut - inner
442.8802-01 Dust seal ring
912.0155-00 Filter cartridge 852 514 Mic
873.1160-00 O-ring, 529.3x5.7, SMS 1586
442.8755-01 Oil seal ring
840.1075-00 Screw, M6S, 30x380, 8.8, ISO 4014

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



845.0284-00 Lock nut, M30, 8, DIN 985
442.7253-01 Sleeve
442.7271-01 Washer
863.0058-00 Disc spring, 90x46x5
442.8879-00 Lifting tool, Eccentric bushing
442.8880-00 Lifting tool, Bottom shell bushing
843.1511-00 Lowering rod with nut M24x750, Removal of piston
845.0012-00 Nut M6M M24 8, Lowering rod M24x750
442.7284-00 Lowering rod, M16x600, Removal main shaft step
442.9996-00 Piston stop plate, Holding piston
840.0542-00 Screw M6S 24x75, For piston stop plate
442.7282-01 Eye bolt, Remove plate, piston
899.0157-00 Eye bolt LT, M48, Mainshaft
899.0160-00 Eye bolt LT M20, Spider bushing
899.0147-00 Eye bolt LT, M16, Dust collar, piston
899.0155-00 Eye bolt LT, M12, Bottom shell bush, ecc. bushing
899.0244-00 Eye bolt LT, M8, Main shaft sleeve
920.0110-00 Ring spanner striking NV 65 mm, Screw & Nut M42
920.0151-00 Ring spanner striking NV 36 mm, Screw M6S 24
920.0131-00 U-ring spanner NV 46 mm, Screw & Nut M30
920.0135-00 U-ring spanner NV 36 mm, Screw & Nut M24
920.0134-00 U-ring spanner NV 30 mm, Screw & Nut M20
920.0022-00 U-ring spanner NV 24 mm, Screw & Nut M16
920.0245-00 U-ring spanner NV 16 mm, Screw & Nut M10
920.0186-00 U-ring spanner NV 13 mm, Screw & Nut M8
920.0041-00 Socket screw key, NV 17, Screw MC6S 20
920.0038-00 Socket screw key, NV 10, Screw MC6S 12
920.0037-00 Socket screw key, NV 8, Screw MC6S 10
920.0035-00 Socket screw key, NV 5, Air bleeder valve
920.0032-00 Socket screw key, NV 5/8", Plug Spider Cap
442.0800-91 Chunk of lead, Check of close side setting
923.0422-00 Feeler gauge 0.05-1 mm, L=300
452.3765-001 Bottom shell 6953.1kg 2240mm * 2240mm * 1195mm

452.3760-901 Top shell 2240mm * 2240mm * 1300mm

BG00565178 N11852352 BOTTOM SHELL CH/CS660 5-ARMS W/RUBBER LINING 8711.85kg

BG00565215 BOTTOM SHELL CH/CS660 5-ARMS W/STEEL LINING, N11852072
442.8735-00 N11851843 BOTTOM SHELL H/S6000 3-ARMS
452.3765-001 N11852487 BOTTOM SHELL BARE 5-ARMS CH/CS660
442.8860-00 N11851844 FOOT ASSEMBLY
840.0669-00 7001530521 SCREW, HEXAGONAL ISO4017-M24X70-8.8-A3A
847.0124-00 847.0124-00 WASHER BRFB 25X45 T=4 mm
842.0013-00 MM0479658 SCREW, SET, HEXAGON SOCKET, CUP POINT ISO4029-M12X50-45H-A3R
442.7201-00 N11851782 COVER
843.1267-00 65-965-002-009 STUD, DOUBLE END DIN938-M12X45-5.8-UNPLTD
847.0147-00 00921305012S WASHER, PLAIN ISO7089-12-200HV-A3A
845.0030-00 704204000000 NUT, HEXAGONAL, TORQUE ISO7040-M12-8-A3A
442.8760-00 MM1224536 PINIONSHAFT ARMLNR 14MNCR CH/CS660 (3-armed)

452.5222-001
PINIONSHAFT ARMLNR CH660:2 (x1 for 5-armed), BG00277273, 

MM1222981
103.95kg 1018mm * 965mm * 555mm

442.8759-00 NARROW ARM LINER 14MNCR CH/CS660 (3-armed), MM1224537
452.5227-001 NARROW ARM LINER CH660:2 (x4 for 5-armed), MM1222984 94.5kg 591mm * 580mm * 361mm

900.2108-00 900.2108-00 ELBOW R4 ISO49 A4"
442.8742-01 BOTTOMSHELL BUSHING H/S6000, N11851439
853.0464-00 853.0464-00 PIN CP 12M6x30 SMS 2374
900.0921-00 900.0921-00 TEE ADAPTER G 3/4 B x G 3/4
900.1412-00 900.1412-00 PIPE 3/4 X 70
900.0276-00 900.0276-00 PROTECTION CAP
452.7282-901 WEAR LINER KIT, HB400 W/FASTENERS BTM-SHELL 5-ARM, N11852214
442.9039-00 N11851829 BOTTOM SHELL LINER KIT 3-ARMS

891.1772-901
RUBBER LINER ASSEMBLY BOTTOMSHELL, Wear Protection Kit, 5-ARM 

CH/CS660, N11852488
210kg

452.4129-001 N11852191 DUST COLLAR KIT
442.8741-01 DUST COLLAR 452.4151, N11851438 291.9kg 1225mm * 1225mm * 545mm

840.0634-00 BOLT ISO4014 M16X25 8.8-A3F
442.8744-01 N11851830 RING H/S6000
853.0464-00 853.0464-00 PIN CP 12M6x30 SMS 2374
840.1281-00 7001530325 SCREW, HEXAGONAL ISO4017-M16X80-8.8-A3A
847.0016-00 212803 SMS-L ACC Washer BRB 3x17/30
442.8762-01 N11851447 LOCATING BAR H/S6000
442.8809-04 N11851485 SHIM T=1.0 H/S6000
442.8809-03 N11851484 SHIM T=0.7 H/S6000
442.8809-02 N11851483 SHIM T=0.5 H/S6000
442.8809-01 N11851482 SHIM T=0.1 H/S6000
841.0019-00 2878650 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M10X40-8.8-A3F
442.8808-01 N11851481 GASKET /H6000
442.8747-01 N11851441 SEAL RING INNER H/S6000
840.0072-00 N01530321 BOLT, HEXAGONAL ISO4014-M16X70-8.8-A3A
847.0060-00 SA951189 WASHER, PLAIN SMS1466-17X42X8-ST-FZB
840.1073-00 840.1073-00 BOLT, HEXAGONAL ISO4014-M42X220-8.8-A3F
845.0322-00 7001563042 NUT, HEXAGONAL ISO4032-M42-8-A3A
847.0171-00 847.0171-00 WASHER, PLAIN SS70-BRFB-43X80-200HV-FZB
899.0278-00 899.0278-00 PROTECTION CAP M42 SW65-2-G68
442.9530-01 MM0475479 SCREW, HEXAGONAL ISO4017-M42X100-10.9-UNPLTD
899.0278-00 899.0278-00 PROTECTION CAP M42 SW65-2-G68
442.8973-01 N11851512 ECCENTRIC /S6000/CS660
442.8733-01 N11851436 ECCENTRIC /H6000/CH660
442.9033-01 N11851516 ECCENTRIC BUSHING 20+25+30+35+40 /S6800/CS660 228.9kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



442.8826-01 ECCENTRIC BUSHING 40+44+48+50 /H6000, N11851488 231kg 514mm * 514mm * 638mm

442.8825-01 N11851487 ECCENTRIC BUSHING 28+32+36+40 /H6000 219.45kg

442.8824-01 N11851486 ECCENTRIC BUSHING 18+20+24+28 /H6000
442.8729-001 N11851432 HUB H/S6000
442.8743-00 N11851440 RING H/S6000
840.0066-00 7001530310 BOLT, HEXAGONAL ISO4014-M16X40-8.8-A3F
847.0016-00 212803 SMS-L ACC Washer BRB 3x17/30
442.9610-01 N11851657 KEY R 28X16X320, H/S6000
841.0025-00 7001540191 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M12X50-12.9-UNPLTD
841.0028-00 N01540200 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M12X100-12.9-UNPLTD
847.0180-00 1003064476 WASHER, LOCK, HELICAL SPRING, REGULAR
442.8723-00 GEAR SET CPL H/S6000, N11851428 240.87kg

442.8807-01 N11851480 KEY
442.8761-01 ECCENTRIC WEARING PLATE H/S6000, N11851446 26.25kg 800mm * 800mm * 119mm

853.0646-00 853.0646-00 PIN PRYM N 16X45
847.0059-00 847.0059-00 WASHER TBRSB 13.5X36 1370
442.8722-01 N11851831 MPS CYLINDER HOUSING
840.0672-00 N01530528 BOLT, HEXAGONAL ISO4014-M24X100-8.8-A3A
847.0124-00 847.0124-00 WASHER BRFB 25X45 T=4 mm
442.8724-01 N11851429 MPS CYL BUSHING H/S6000
840.0019-00 7001530094 SCREW, HEXAGONAL ISO4017-M8X12-8.8-A3A
847.0012-00 SA951124 WASHER, PLAIN ISO7089-8-200HV-TZN
873.1152-00 873.1152-00 O-RING 625 X7 SMS1587
442.8758-00 N11851832 PISTON ASM H6800/CH660/CS660
853.0119-00 853.0119-00 PARALLEL PIN SMS2374-25-M6X60-E295
BG00259473 STEP BEARING SET (2260/2280/4075) LAPPED, N11852120 127.05kg 430mm * 430mm * 274mm

442.8730-01 N11851433 PISTON WEARING PLATE 37.8kg

442.8731-01 N11851434 STEP WASHER
442.8739-00 N11851437 CHEVRON PACKING
900.1933-00 900.1933-00 PLUG VSTI-ED, VSTI R1 1/2, 7580208
442.8725-01 N11851430 MPS CLAMP PLATE PACKING H/S6000
841.0266-00 704104000000 SCREW, CAP, HEXAGON SOCKET HEAD ISO4762-M12X25-8.8-A3A
442.8726-01 N11851431 CYLINDER COVER H/S6000
840.0674-00 MM0419711 SCREW, HEXAGONAL ISO4017-M24X120-8.8-A3A
847.0124-00 847.0124-00 WASHER BRFB 25X45 T=4 mm
902.0605-00 902.0605-00 VALVE AIR BLEEDER UV 121
873.1153-00 873.1153-00 O-RING 510 X5.7 SMS1587 (FOR OLDER COVER 442.8726-01)
873.0838-00 873.0838-00 O-RING SMS1586-499.30X5.70-NBR70 (FOR NEWER COVER 452.4865-001)
873.1277-00 873.1277-00 O-RING 548.0X5.7 SMS 1586 CH/CS660
442.8783-01 N11851770 PLUG
873.0111-00 65-751-532-026 O-RING SMS1586-44.20X3.00-NBR70
840.0023-00 N01530104 SCREW, HEXAGONAL ISO4017-M8X25-8.8-A3A
847.0012-00 SA951124 WASHER, PLAIN ISO7089-8-200HV-TZN
840.0019-00 7001530094 SCREW, HEXAGONAL ISO4017-M8X12-8.8-A3A
984.0623-00 TRANSDUCER PROBE
442.8847-901/BG00598827 N11851950 PINION SHAFT HOUSING ASSY H/S6000
442.8764-01 N11851449 PINION SHAFT HOUSING BARE H/S6000
442.8803-03 N11851477 GASKET T=1.5 H/S6000
442.8803-02 N11851476 GASKET T=0.8 H/S6000
442.8803-01 N11851475 GASKET T=0.5 H/S6000
868.0799-00 MM0301431 SPHERICAL ROLLER BEARING 22224 E/C3
868.0806-00 868.0806-00 SPHERIC BEARING 452324 M2/W502, 8
442.8771-01 N11851453 SPACER RING H/S6000
442.8771-01 N11851453 SPACER RING H/S6000
873.0128-00 873.0128-00 O-RING 109.1X5.7 SMS1586
873.0128-00 873.0128-00 O-RING 109.1X5.7 SMS1586
873.1161-00 873.1161-00 SEAL RING 150x180x15 ISO 6194-1
873.1161-00 873.1161-00 SEAL RING 150x180x15 ISO 6194-1
442.8766-01 N11851451 BRNG COVER INNER H/S6000
442.8765-01 N11851450 BRNG COVER OUTER H/S6000
840.0035-00 N01530136 SCREW M6S 10X25 8.8 ISO4017
847.0144-00 SA951126 WASHER ISO7089-10-200HV-FZB
840.0067-00 7001530309 SCREW M6S 16X45 8.8 ISO4017
847.0120-00 847.0120-00 WASHER TBRB 17X30
442.8775-01 N11851457 GASKET T=0.8 /H6000
442.8774-02 N11851456 GASKET T=0.8 /H6000
442.8774-01 N11851455 GASKET T=0.5 /H6000
853.0590-00 853.0590-00 PIN, SPRING, SLOTTED, HEAVY DUTY ISO8752-8X28-ST-ZNPH
442.8772-01 PINION SHAFT H/S600, N11851454
857.0350-00 857.0350-00 KEY T 25X14X95
857.0336-00 857.0336-00 KEY T 28X16X110 SMS 2307
900.0022-00 65-711-379-005 ELBOW ISO49-A4-3/4-FE-A
900.2026-00 900.2026-00 MAGNETIC PLUG 3/4
873.0385-00 873.0385-00 RING, SEAL TREDO NR 20
442.8778-01 N11851459 PLUG OIL LEVEL /H6000
873.0108-00 873.0108-00 O-RING SMS1586-34.20X3.00-NBR70
442.7578-01 N11851270 PIPE
855.0132-00 704101000000 RETAING RING SGA 110 SS1581
442.8787-01 N11851461 WASHER
442.8788-01 N11851462 SPACER
442.8788-01 N11851462 SPACER
840.0066-00 7001530310 BOLT, HEXAGONAL ISO4014-M16X40-8.8-A3F
847.0016-00 212803 SMS-L ACC Washer BRB 3x17/30
840.1063-00 7001530331 SCREW, HEXAGONAL ISO4017-M16X120-8.8-A3A
845.0009-00 N01563016 NUT, HEXAGONAL ISO4032-M16-8-A3A
452.4222-901 MAIN SHAFT ASSEMBLY S6000, 452.1700-901/452.1640-901 N11852162
442.8848-901 /452.3272-901 N11851912 MAIN SHAFT ASSEMBLY H6000

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



442.8971-01 N11851511 MAIN SHAFT S6000 / USE ASSY N11852162
442.8767-01 N11851452 MAIN SHAFT H6000 / USE ASSY N11851912
BG00325390 MAIN SHAFT SLEEVE TAPERED CH/CS660 / BLOCK U.S.A., N11852099 86.1kg

442.8792-01 MAIN SHAFT SLEEVE, N11851464
853.0119-00 853.0119-00 PIN CP 25m6X60 SMS2374
442.8732-01 N11851435 MAIN SHAFT STEP 39.9kg

855.0026-00 N01602100 RING, RETAINING, EXTERNAL DIN471-100X3-ST-ZNPH
442.8974-01 N11851513 HEAD S6000 / USE ASSY
442.8763-01 N11851448 HEAD H6000 / USE ASSY N11851912
442.8819-03 MANTLE A 21MNCR CH660, MM1328297
442.9760-02 MANTLE HC 18MNCR CH660, MM1328227 1258.95kg 1445mm * 1445mm * 810mm

442.8820-02 MANTLE B 18MNCR CH660, MM1328204
442.8821-02 MANTLE D 18MNCR CH660, MM1328193 1214.85kg 1463mm * 1463mm * 810mm

442.8819-02 MANTLE A 18MNCR CH660, MM1328184 1260kg 1479mm * 1479mm * 810mm

442.8820-03 MANTLE B 18MNCR CH660, MM1328142 1448mm * 1448mm * 810mm

452.1543-003 MANTLE D SPECIAL 21MNCR CH660, MM1225429
442.9760-03 MANTLE HC 21MNCR CH660, MM1224576 1258.95kg 1445mm * 1445mm * 810mm

442.9760-01 MANTLE HC 14MNCR CH660, MM1224575 1258.95kg 1445mm * 1445mm * 810mm

442.8819-01 MANTLE A 14MNCR CH660, MM1224555
442.8820-01 MANTLE B 14MNCR CH660, MM1224519
442.8821-03 MANTLE D 21MNCR CH660, MM1224290 1214.85kg 1463mm * 1463mm * 810mm

442.8821-01 MANTLE D 14MNCR CH660, MM1224289 1214.85kg 1463mm * 1463mm * 810mm

442.8983-03 MANTLE B 21MNCR CS660, MM1222976 2010.75kg 1333mm * 1333mm * 1353mm

442.8983-02 MANTLE B 18MNCR CS660, MM1222975
442.8983-01 MANTLE B 14MNCR CS660, MM1222974
442.8800-00 HEAD NUT WITH RING, N11851472
442.8791-01 HEAD NUT INNER, N11851463
452.0269-001 442.6427-01 BURNING RING H51/ H6000
442.8802-01 DUST SEAL RING, N11851474
442.8801-01 N11851473 RET RING H/S 6000
442.8804-01 N11851478 RETAINER H/S6000
442.8805-01 N11851479 SCRAPER H/S6000
840.0069-00 704201000000 SCREW M6S 16X55 8.8 ISO4017
840.0071-00 04-115639 SCREW, HEXAGONAL ISO4017-M16X65-8.8-UNPLTD
847.0016-00 212803 SMS-L ACC Washer BRB 3x17/30
N11852213 TOPSHELL PACKAGE, CH660, STD SPIDER BUSHING / XT750 CONCAVE
N11852212 TOPSHELL PACKAGE, CH660, ENHANCED SPIDER BUSHING / XT750 CONCAVE
N11852211 TOPSHELL PACKAGE, CH660, ENHANCED SPIDER BUSHING / XT710 CONCAVE

BG00395290
TOPSHELL PACKAGE, CH660, STD SPIDER BUSHING / XT710 CONCAVE, 

N11852189
BG00395488 TOP SHELL ASSY / RAISED ARMS CH660 (NEW STYLE), N11852331 5181.75kg 2240mm * 2240mm * 1300mm

442.9037-00 N11851517 TOP SHELL EC2 (OLD STYLE)
452.5837-901 TOP SHELL W/O SPIDER S6800/CS660, N11851510
452.3760-901 N11852387 TOP SHELL (BARE MACHINING) WITH RAISED ARMS
442.8975-01 SPIDER RIM LINER (x12) /S6800/CS660, N11851739 66.15kg 491mm * 391mm * 358mm

853.0983-00 MM0461945 PIN 2172-00 D40X40 /S6800
442.8976-01 N11851740 SPIDER ARM SHIELD /S6800/CS660 577.5kg

442.8812-01 MM1224234 SPIDER ARM SHIELD 14MNCR CH660
900.0425-00 900.0425-00 PIPE COUPLING

900.1262-00 65-965-021-001
ADAPTER, ELBOW NIPPLE 90 DEG 1/4 IN. STR. FEMALE TO TAPERED MALE 

(FOR S-MODEL)
900.1030-00 900.1030-00 REDUCER RI-08-04 1/2"-1/4 (FOR S-MODEL)
452.4153-001 N11852389 PIPE, STEEL DIN 2391/C-ST 35,4, 10X1,5
650.0086-19 650.0086-19 HOSE SAE 100 R1AT R1/4 X 1100 (FOR S-MODEL)
914.0093-00 914.0093-00 NIPPLE, LUBRICATING AH KR1/4
900.1030-00 900.1030-00 REDUCER RI-08-04 1/2-1/4""
442.9086-01 N11851833 BRACKET (FOR S-MODEL)
840.0021-00 7001530102 SCREW, HEXAGONAL ISO4017-M8X20-8.8-A3A (FOR S-MODEL)
840.1124-00 1003736739 BOLT, HEXAGONAL ISO4014-M42X280-10.9-UNPLTD (FOR S-MODEL)
845.0322-00 7001563042 NUT, HEXAGONAL ISO4032-M42-8-A3A (FOR S-MODEL)
847.0171-00 847.0171-00 WASHER, PLAIN SS70-BRFB-43X80-200HV-FZB (FOR S-MODEL)
442.9172-01 N11851834 KEY (FOR S-MODEL)
899.0278-00 899.0278-00 PROTECTION CAP M42 SW65-2-G68 (FOR S-MODEL)
900.0243-00 65-711-002-002 SOCKET RSK 1058 .250 Rp 1/4 Fe 900.0243 SA (FOR S-MODEL)

900.0652-00 65-965-019-002
STRAIGHT ADAPTER G 1/4 B -19 X G 1/4 B -19 900.0652S (FOR S-

MODEL)
442.9530-01 MM0475479 SCREW, HEXAGONAL ISO4017-M42X100-10.9-UNPLTD (FOR S-MODEL)
899.0278-00 899.0278-00 PROTECTION CAP M42 SW65-2-G68 (FOR S-MODEL)
442.8969-00 SPIDER S6000/BG00395422 N11851835 4647.3kg

452.3841-001 SPIDER CAP CH660 (NEW STYLE) N11852332 357kg 800mm * 800mm * 290mm

442.8977-01 N11851754 SPIDER CAP /S6000
442.8753-01 SPIDER CAP TPE, N11851443
912.0114-00 912.0114-00 BREATHER
912.0155-00 912.0155-00 FILTER ELEMENT 852.514 MIC
900.0169-00 65-711-487-002 NIPPLE, HEXAGONAL ISO49-N8-1/4-FE-A
900.0134-00 65-965-010-003 HYDRAULIC FITTING BUSHING 3/8IN X 1/4IN (S-MODEL)
900.0002-00 900.0002-00 ELBOW ISO49-A1-1/4-FE-A
900.2008-00 900.2008-00 ELBOW 45 DEG SMS 453-10 (FOR S-MODEL)
900.0431-00 N11852394 FITTING, COMPRESSION GE 15-LR
873.1401-00 O-RING 594.1X5.7 SMS1587 CH6600 - NEW STYLE, N11852333
873.1160-00 873.1160-00 O-RING 529.3X5.7 SMS1587 H6000 - OLD STYLE
840.0650-00 7001530430 SCREW M6S 20X65 8.8 ISO4017 / S6000/CS660
840.0080-00 7001530422 SCREW M6S 20X80 8.8 ISO4017 / CH660
847.0165-00 847.0165-00 WASHER TBRB 21X36
452.5862-901 SPIDER CAP DOME, TOP / CS660, S6800, N11852073 451.5kg

442.8754-MNBR/BG00248051 N11852032 SPIDER BUSHING MNBR
442.8754-01 N11851444 SPIDER BUSHING STD

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



191.2376-00 N11852395 TEMPERATURE SENSOR KIT, TRPF
191.3213-00 N11852396 CONNECTION BOX CBT
900.2624-00 N11852397 JAM NUT 1/2 INCH
900.0654-00 N11852398 ADAPTER G1/2 BxG 172B
840.0652-00 SA950815 SCREW M6S 20X90 8.8 ISO4014
847.0132-00 N01626520 WASHER BRB 3x21/36
442.8755-01 SPIDER SEAL RING, N11851445
900.0981-00 900.0981-00 PLUG BSPT 1 INX
442.8816-03 CONCAVE M 21MNCR CH660, MM1328301
442.8814-03 CONCAVE C 21MNCR CH660, MM1328299
442.8813-03 CONCAVE EC 21MNCR CH660, MM1328298
442.8813-02 CONCAVE EC 18MNCR CH660, MM1328237
442.8817-02 CONCAVE MF 18MNCR CH660, MM1328225 1251.6kg 1479mm * 1479mm * 810mm

442.8816-02 CONCAVE M 18MNCR CH660, MM1328208
442.8815-02 CONCAVE MC 18MNCR CH660, MM1328207 1386kg

442.8818-02 CONCAVE F 18MNCR CH660, MM1328203
442.9230-02 CONCAVE CX 18MNCR CH660, MM1328194
442.8814-02 CONCAVE C 18MNCR CH660, MM1328185
442.9230-03 CONCAVE CX 21MNCR CH660, MM1328132
442.8816-01 CONCAVE M 14MNCR CH660, MM1225656
442.8815-03 CONCAVE MC 21MNCR CH660, MM1225652 1386kg

442.8815-01 CONCAVE MF 14MNCR CH660, MM1225651 1386kg

442.8817-03 CONCAVE MF 21MNCR CH660, MM1225650 1283.1kg 1479mm * 1479mm * 810mm

442.8817-01 CONCAVE MF 14MNCR CH660, MM1225649 1283.1kg 1479mm * 1479mm * 810mm

442.8814-01 CONCAVE C 14MNCR CH660, MM1224786
442.8813-01 CONCAVE EC 14MNCR CH660, MM1224301
442.9230-01 CONCAVE CX 14MNCR CH660, MM1224291
442.8818-03 CONCAVE F 21MNCR CH660, MM1223042
442.8818-01 CONCAVE F 14MNCR CH660, MM1223041
MM1223000 CONCAVE CX, WITH LIFTING LUGS 21MNCR CH660
BG00420435 CONCAVE CX, WITH LIFTING LUGS 18MNCR CH660, MM1222999 1470kg

MM1222998 CONCAVE CX, WITH LIFTING LUGS 14MNCR CH660
831.0016-00 N08010111 BACKING COMPOUND (10 KG)
442.8823-01 N11851847 FILLER RING M/MC
442.8863-01 FILLER RING F/MF, N11851493 1203.3kg 1449mm * 1449mm * 580mm

840.1074-00 7001530637 BOLT, HEXAGONAL ISO4014-M30X280-8.8-A3A
442.7252-04 N11851227 SHIM 10MM
442.7252-03 N11851226 SHIM 5MM
442.7252-02 N11851225 SHIM 3MM
442.7252-01 N11851224 SHIM 1MM
442.8908-02 N11851503 HOSE 31.5/0.6 L=245
442.7251-03 N11851223 WASHER
442.8881-01 N11852489 WASHER FOR FILLER RING CH660
442.9415-00 WEAR PLATE FOR CONCAVE EF, N11852491
840.1075-00 N11851420 Screw M6S 30x380
845.0284-00 704204000000 Lock nut M30 8 FZB DIN 985
442.7253-01 N11851228 SLEEVE
442.7271-01 N11851233 WASHER
863.0058-00 863.0058-00 CONICAL DISC SPRING DIN2093-A90-
442.8793-01 CONCAVE SUPPORT RING, N11851465
442.8290-01 N11851385 GUIDE PIN D 40X85
442.9071-90 CONCAVE RING LOWER C 18MNCR CS660, MM1328212 2167.2kg 1587mm * 1587mm * 625mm

442.9071-00 CONCAVE RING LOWER C 14MNCR CS660, MM1224573
442.9072-90 CONCAVE RING UPPER C 18MNCR CS660, MM1328231 1863.75kg 1840mm * 1840mm * 650mm

442.9072-00 CONCAVE RING UPPER C 14MNCR CS660, MM1224574 1863.75kg 1840mm * 1840mm * 650mm

900.2026-00 900.2026-00 MAGNETIC PLUG 3/4
452.2382-902 N11852524 FEED HOPPER CONE CX RIGHT
194.0409-003 N11852205 CABLE
190.4590-91 ELECTRIC CABLE SET, N11852204
923.0521-00 CURRENT TRANSDUCER, N11852203
190.4591-00 N11852202 CONNECTION BOX
966.3828-00 N11852201 SWITCH, PUSH BUTTON
194.0402-92 N11852200 CABINET, ELECTRICAL
975.0296-00 POWER SUPPLY, N11852199
194.0575-00 CABINET, ELECTRICAL, N11852198 10.5kg 590mm * 460mm * 300mm

452.2382-901 N11851523 FEED HOPPER CONE CX LEFT
MM1230513 MANTLE LIFTING TOOL (for Metso re-engineered mantles)
825.0182-00 825.0122-00 SPIDER BUSHING GREASE (18 KG)
899.0157-00 MM0445238 BOLT, EYE, LIFTING M48
BG00575600 Foot assembly CH660 CS660 340.2kg

910.0109-00 Cooling element, Alucooler, Cooler
900.0103-00 Air-oil cooler
442.7907 Boss
442.8756 Foot 80.85kg 310mm * 398mm * 480mm

442.4982 Foot
442.4983 Foot
452.4309 Main shaft
452.4311 Head center 2404.5kg 1370mm * 1370mm * 730mm

442.8738 Piston 359.1kg 560mm * 560mm * 499mm

452.4865-001 Hydroset cylinder 267.75kg

442.9803-00 Gear and pinion set 241.5kg 1081mm * 1081mm * 295mm

452.4130-901 H6800, CH660 mainshaft assembly 6185.55kg

902.0747-00 CTHS660 Valve 607.03 w/o base plate
442.8938-00 CTHS660 Pump unit HPI 1003 8.6 L/min
452.4982-901 Foot assembly 80.85kg 310mm * 420mm * 650mm

452.4983-901 Foot assembly 80.85kg 310mm * 420mm * 650mm

452.0820-001 Mantle EF 1481.55kg 1460mm * 1460mm * 803mm

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



452.0832-001 Concave EF 1260kg

BG00207523 Lining Bottom Shell Kit Bolt Set
BG00420434 Concave ring CX M1 1470kg

452.4297-901 Foot Assembly 250.95kg

452.4128 ECCENTRIC ASSEMBLY 1253.7kg

452.4127-00 PINIONSHAFT HOUSING ASSEMBLY 354.9kg

891.2133-901 RUBBER LINING WALL PROTECTION KIT FOR BOTTOM SHELL 172.2kg

442.4329-90 Pump, Assembly, Lubrication 63.42kg

442.9165-01 Wearing ring 160.65kg 710mm * 710mm * 180mm

BG00212915 Main Shaft Step Bearing 43.05kg 430mm * 430mm * 150mm

BG00213342 Piston Step Bearing 40.95kg 430mm * 430mm * 165mm

BG00213489 Step washer 47.25kg 430mm * 430mm * 159mm

452.3760-001 Top Shell 5097.75kg 2240mm * 2240mm * 1300mm

891.1647-902 Bottom Shell Inspection Door 0.11kg

452.6027-001 Mantle 1250.55kg

452.4933-901 Liner hydroset cylinder cover
452.0820-002 Mantle EF 1481.55kg 1460mm * 1460mm * 803mm

910.0081-00 Water cooled heat exchanger
891.2033-901 Arm protection set 378kg

891.2034-901 Arm protection set
BG00563413 Mainshaft assembly include mantle
BG00517170 Spin-on filter element 0.73kg

BG00516552 Air breather G 3/4 A L1-FU2 19 1
194.0565-003 CABLE M12 MAL 5P 3M FOR ASRI2.X
442.8703-00 Motor drive pump
984.1504-00 PRESSURE TRANSDUCER 25MPA M12A MAL
875.0246-00 V-belt SPC 3150
452.7737-901 V-belt pulley 500 MTG125 12×SPC
BG00277273 Narrow Arm Liner 96.6kg

452.4202-901 Feed Cone EC
891.1897-901 Conical Feed Hopper Liners EC Kit Rubber
891.1898-901 Rubber Lining Cone EC
891.0401-001 Rubber Plug
BG00205920 Lining Bottom Shell Kit Bolt
452.7288-001 Wear plate
452.7289-001 Wear plate
891.1902-901 Rubber lining C kit
BG00974893 Base for lining
902.0656-00 Valve HAWE MVE 6F 7.5 MPa
MDOP-66010 Mantle 1491kg 1424mm * 1424mm * 804mm

MDOP-66011 Concave 1428kg 1598mm * 1598mm * 626mm

891.1858-901 RUBBER LINING 15.02kg

900.0252-00 CTHS660 Socket Rp 3/8" 128 1
891.2132-901 Rubber lining MC cone kit
891.1909-901 Rubber lining cone MC See section
891.0401-005 Rubber plug ?54x30
452.4131-901 TOP SHELL ASSY / RAISED ARMS CH660 (NEW STYLE), N11852331
891.1895-901 Feed hopper, upper, lining kit
650.0342-01 CTHS660 Hose 3/4 SAE 100 R2AT L= 1830
910.0113-00 Oil cooling fan
452.5543-901 Filter element
452.4216-901 Feed Cone MC
452.4214-901 Feed Cone C
442.8943-00 Return Oil Hose 4″
650.0087-09 Hose SAE 100 R1AT R3/8"x550
650.0087-11 CTHS660 Hose S AE 1 00 R 1AT R 3 /8"x650
650.0092-12 CTHS660 Hose S AE 1 00 R 1AT R 1 1 /2" L =700
650.0093-21 CTHS660 Hydraulic hose
650.0093-30 CTHS660 Hydraulic hose
650.0097-20 CTHS660 Hydraulic hose
847.0130-00 O-ring 114.3x5.7 SMS 1586
904.0500-00 Hose
904.0499-00 Hose
902.0813-00 CTHS660 Pilot operated check valve
AF01900010 NUT, HEXAGON
BG00368222 CONNECTION
452.4303-001 Pressure transducer kit 25 MPa M12A male
BG00882439 SET OF SEAL TO PUMP
BG00248051 SPIDER BUSHING

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om


